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TEST REPORT CERTIFICATION

Applicant - HUNAN FULLRIVER HIGH TECHNOLOGY CO., LTD.
Manufacturer - HUNAN FULLRIVER HIGH TECHNOLOGY CO., LTD.
Product - Atom Engine Burner
FCCID i 2AJXQFRWRS5014TFC

(A) Model No. . FR-WRS5014TF-C

(B) Power Supply : DOI2VY

(C) Test Voltage : DC 12V From Adapter Input AC 120V/60Hz
Tested for comply with:

FCC CFR 47 Part 15 Subpart C: 2016

Test procedure used:
ANSI C63.10: 2013

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : May.18~Sep.28, 2016  Report of date: Dec.08, 2016
Prepared by : Cu\ff“\ 2ha Reviewed by : éW ) YW
Cindy Zhd / Assistant * Sunny LuUZfeputy Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS

Band Edge Compliance FCC Part 15: 15.247 PASS
Conducted spurious emissions FCC Part 15: 15.247 PASS
6dB Bandwidth FCC Part 15: 15.247 PASS

Peak Output Power FCC Part 15: 15.247 PASS
Power Spectral Density FCC Part 15: 15.247 PASS
MPE Estimation FCC Part 15: 15.247 PASS
Antenna requirement FCC Part 15: 15.203 PASS

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AJXQFRWR5014TFC Page  2-1

2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product : Atom Engine Burner
Model No. : FR-WRS5014TF-C
FCCID : 2AJXQFRWR5014TFC
Radio : IEEE802.11 b/g/n

Operation Frequency  : IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE 802.11n HT20: 2412MHz—2462MHz
IEEE 802.11n HT40: 2422MHz—2452MHz

Modulation Technology : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM,

16QAM,QPSK,BPSK)

Antenna Assembly : PCB Layout Antenna, 2.0dBi gain

Gain

Applicant : HUNAN FULLRIVER HIGH TECHNOLOGY CO., LTD.
FullRiver Industrial Area Economic Development Zone LiLing City
HuNan Province China

Manufacturer : HUNAN FULLRIVER HIGH TECHNOLOGY CO., LTD.
FullRiver Industrial Area Economic Development Zone LiLing City
HuNan Province China

Factory : HUNAN FULLRIVER HIGH TECHNOLOGY CO., LTD.
FullRiver Industrial Area Economic Development Zone LiLing City
HuNan Province China

Adapter : Manufacturer: AMIGO; M/N: AMS115-1201500FU
INPUT:AC 100-240V 50/60Hz 0.8A Max
OUTPUT:12V 1.5A
DC Cable: Unshielded, Detachable 1.5m

Date of Test : May.18~Sep.28, 2016

Date of Receipt : May. 16, 2016

Sample Type : Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AJXQFRWR5014TFC Page  2-2

2.2. Test Information

A special test software was used to control EUT work in Continuous TX mode(nearly 100%
duty cycle), and select test channel, wireless mode and data rate.
Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
1 Low :CHI1 2412
IEEE 802.11b 1 Middle: CH6 2437
1 High: CH11 2462
6 Low :CHI1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CH11 2462
MCSO0 Low :CHI1 2412
IEEE 802.11n HT20 MCS0 Middle: CH6 2437
MCS0 High: CH11 2462
MCS0 Low :CH3 2422
IEEE 802.11n HT40 MCS0 Middle: CH6 2437
MCSO0 High: CH9 2452

Note: 1. According exploratory test, EUT will have maximum output power in those
data rate, so those data rate were used for all test.
2. 11b/g Mode choose the antenna which has maximum emission for the radiated
emission and bandedge compliance test for 11n mode test with two antennas
transmitting simultaneously and compliance with KDB662911.

2.3.Block diagram of connection between the EUT and simulators

EUT

Adapter

l

AC Mains

(EUT: Atom Engine Burner)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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2.4. Test Facility

Site Description
Audix Technology (Shenzhen) Co., Ltd.

No. 6, Kefeng Road, Science & Technology
Park, Nanshan District , Shenzhen, Guangdong,
China

Name of Firm

Certificated by FCC, USA
3m Anechoic Chamber :  Registration Number: 90454
Valid Date: Jul.12, 2017

Certificated by FCC, USA
3m & 10m Anechoic Chamber :  Registration Number: 794232
Valid Date: Jul.12, 2017

Certificated by Industry Canada
EMC Lab. :  Registration Number: IC 5183A-1
Valid Date: May.14, 2017

Certificated by DAKkS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2017

2.5.Measurement Uncertainty (95% confidence levels, k=2)

Test [tem Uncertainty
Uncertainty for Conduction emission test 3.2dB(150kHz to 30MHz)

in No. 1 Conduction
2.8dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 2.8dB(30~200MHz, Polarization: V)

in 3m chamber 2.8dB(200M~1GHz, Polarization: H)
2.8dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test in 5.8dB(1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.8dB(6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3.6dB
Emission test in RF chamber ]
Uncertainty for'CQnductlon Spurious 5 0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.1%
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

:50Q2 Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,16| 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842  |Apr.24,16] 1 Year
3. L.ILS.N.#1 Rohde & Schwarz ESH2-Z5 100429 Oct.18,15 1 Year
4. L.I.S.N.#2 Kyoritsu K NW-403D| 8-1750-2 |Apr.24,16] 1 Year
5. Terminator Hubersuhner 50Q No.1 May.05,16] 1 Year
6. Terminator Hubersuhner 50Q No.2 May.05,16/ 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.24,16 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 |Apr.23,16| 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver - EUT Peripheral
L ] L | A
80cm
0.8m|
=~
LISN#1 LISN#213 |
s

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
3.4.1. Atom Engine Burner (EUT)

Model Number  : FR-WRS5014TF-C

Serial Number : N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.
3.5.3.PC run test software to control EUT work in Tx(WiFi 2.4GHz) mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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Data: 3 File: E:11#CE'2016 Report Data'F fullriver ACS 1600596.EMG (4)
Level (dBuV) Date: 2016-09-28
70.0]
60.0| FCCPART 15C

FCC PART 15 € (AVG)

15 2 5 1 2 10 20 30
Trace: (Discrete) Frequency {iiHz)
site no Conduction raca Mo
Dis./Lisn 015 ESHz-25 LINE
Limit CC PART 15 C
Env./Ins 2.87C/52% Engineer :Leo-Li
EUT tom Engine Burner
Power Rating :DC 12V From hdapter Inpur AC 120V/60HzZ
Test Node 1Tz Mode
M/H:FR-VRSO14TF—C
LISN Cakle Ewission
Ho Freg Factor Loss Reading Level Limits Margin Remark
(MHz) (dB) (6B} (dBuv] (ABuV) (@Buv] (dB)
1 0.161 0.12 0.02  43.30 43.44 55.39 11.95  Average
2 0.161 0.12 0.0z 56.70 56.54 65.39 8.55 QP
3 0.z14 0.12 0.0z 29.80 29.94 53.06 23.12  Average
4 0.214 0.12 0.0z 45.60 45.74 63.06 17.32 QP
5 0.274 0.12 0.0z ze.01 26.15 51.00 24.85  Average
6 0.274 0.12 0.0z 38.81 38.95 61.00 22.05 QP
7 0.310 0.13 0.0z 20.40 20.58 49.97 29.42  Average
8 0.310 0.13 0.02  27.60 27.75 59.97 sz.zz2 QP
3 3,364 0.z2 0.08  17.80 18.10 46.00 27.20  Average
10 3.364 0.z22 0.08  24.10 24.40 56.00 31.60 QP
11 10.205 Q.20 0.15  20.50 z1.05 50.00 28.25  Average
12 10.908 0.0 0.15  26.50 27.05 60.00 32.95 QP

Remarks: 1.Emission Level=LISN Fastor+Cable Loss+Reading.
2.1f the sverage limit is met vhen using = quasi-peak detector.

the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Data: 4

Level (dBuV)

File: E:!

#CE2016 Report DataFfullriver' ACS 1600596.EM6 (4)

Date: 2016-09-28

FCCPART 15C

FCC PART 15 £ (AVG)

15 2 5 1 2 10 20 30
Trace: (Discrete) Frequency (liHz)
site no :1# Conduction Data Nao
Dis./Lisn 12015 ESH2-25 NEUTRAL
Limit $FCC PART 15 C
Env./Ins. :22.8%C/523% Engineer :Leo-Li
EUT :htem Engine Burner
Power Rating :DC 12V From Adapter Input AC 120%/60HZ
Test Hode :Tx Mode
B/N:FR-URSO14TF-C
LISH Cable Emission
Mo Freq Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (@B [56:3] (@B (dBuv] (dBu¥) (@8]
1 0.162 0.12 0.0z 41.00 41,14 55.36 14.22  Average
2 0.162 0.12 0.0z 54.20 54.34 65.36 11.02 QP
3 0.222 0.12 0.0z 35.81 35.95 52.74 16.79  Average
4 0.222 0.12 0.0z 46.31 46.45 62.74 16.23 QP
5 0.282 0.13 0.0z 2E.60 28.75 50.76 22.01  Average
6 0.282 0.13 0.0z 37.30 37.45 60.76 23.31 QP
7 0.334 0.13 0.0z Fi.20 31.35 49.35 13.00  Average
8 0.334 0.13 0.0z 41.20 41.35 59.35 18.00 QP
3 0.378 0.14 0.03  zi.68 z1.86 45.32 26.46  Average
10 0.378 0.14 0.03  32.89 33.06 58.32 25.26 QP
11 0.506 0.14 0.03 30,27 30.44 46.00 15.56  Average
12 0.506 0.14 0.03  36.07 36.24 56.00 19.76 QP

Remarks: 1.Emission Level=LISN Factor+cCable Loss+Reading.

2.If the average limit is met when

using a quasi-peak detector.

the EUT shall be deemed ©O meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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4.1.Test Equipment

4. RADIATED EMISSION TEST

4.1.1. For frequency range 30MHz~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,16 1 Year
2. EMI Spectrum Agilent E4407B MY41440292 | Apr.24,16 1 Year
3. Test Receiver | Rohde & Schwarz | ESVSI10 834468/011 | Apr.24,16 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.24,16 1 Year
5. | Tri-log-Broadband | g oy ARZBECK [VULB 9168 9168-710 | Jul20,16 | 1 Year

Antenna
RF Cable MIYAZAKI CF]?E&?NL No.3 Sep.26.16 1 Year
7. Coaxial Switch Anritsu MP59B 6201397222 | Apr.23,16 1 Year
8. Attenuator EMCI EM%%N'@ AT-N0639 | Sep.26.16 | 1 Year
0. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.

4.1.2.For frequency range 1GHz~25GHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. [Spectrum Analyzer Agilent E4446A US44300459 | Apr.24,16 1 Year

2. Horn Antenna ETS 3115 9510-4580 Oct.15,15 1 Year

3. Amplifier Agilent 8449B 3008A02495 | Apr.24,16 1 Year

4. RF Cable Hubersuhner | SUCOFLEX104 274094/4 Apr.24,16 1 Year

5. Horn Antenna ETS 3116 00060089 Oct.15,15 1 Year

6. Test Software AUDIX e3 6.2009-5-21a(n)| N/A N/A
Note: N/A means Not applicable.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network - AMP [ Spectrum Analyzer H PC System
I

Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM | TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

B 3m
h (Reference Point)

1.0m(L)*1.0m(W)*1.5m(H)—{| TURN TABLE L 5m
ABSORBER (Styrene) '
(30cm maximum)
3
(30cm)
- et

AMP | [Spectrum Analyzer| | PC System
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4.3 Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310 -2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332-3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-365
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
4.4.1. Atom Engine Burner (EUT)

Model Number : FR-WR5014TF-C

Serial Number : N/A

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in Tx (WiFi 2.4GHz) mode

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7 Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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Duty cycle

i Agilent Spectrum Analyzer - Swept SA

( RF ) Q

09 AC
Center Freq 2.452000000 GHz

PNO:

e
|IFGain:Low

Ref Offset 11.5 ¢B

10 dBidiv. Ref 11.00 dBm
Log

Center 2452000000 GHz
Res BW 100 kHz

MSG

[ SENSE:INT] [ ALIGN AUTO

Avg Type: Log-Pwr

| 07:42:21 PMMay 18,2016

Frequency

de ~w»- Trig: FreeRun
#Atten: 20 dB

Auto Tune

Center Freq
2.452000000 GHZ

StartFreq

Freq Offsef]
0 HZ

#VBW 100 kHz Sweep 100.0 ms (1001 pts)

STATUS

Note: The Duty Cycle is close to 100%.
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30MHz~1GHz

File: E:2016 Report Data'FFullRiver ACS16Q0596.EM6 (4)

Frequency

Data: 4

Level {dBuvim) Date: 2016-09-28
80 80

Data: 3
Level (dBuvim)

12016 Report Data'FFullRiver ACS16Q0596.EMG (4)
Date: 2016-09-28

FCC PART 15 C (3M) FCC PART 15 C (3M)

0 30 224, 418, 612, 806. 1000 0 30 224, 418, 612, 806. 1000
Frequency {MHz) Frequency (MHz)
Jite no. 3m Chanber Data no. 4 Site no. : 3m Chamber Data no. 3
Dis. / Ant. 3w ANT 2016 S168 710 int. pol. : HORIZONTAL Dis. / Ant. : 3m  ANT 2016 S168 710 Ant. pol. : VERTICAL
Limit FCC PART 15 C (3M) Limir FCC PART 15 C (3M)
Erv. / Ins. 21.4%C/52% Engineer Lea-Li Env. / Ina. 21.4%C/52% Enginser Lea-Li
EUT Atom Engine Burner MN/N:FR-URSO14TF-C EUT : Atom Engine Burner N/N:FR-URSO14TF-C
Pover rating : DC 12V From Adapter Inpuc AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode Tx Mode Test Node Tx HMaode
mnt.  Cable Emission int.  Cable Emission
No. Freg. Factor Loss Reading Level Limits MNargin Remark No. Freg. Factor Less Reading  Level Limits Margin Remark
(MHz)  (dB/w)  (dE) (dBuv) (dBuV/m)  [dEu¥/m)  (dB] (MHz)  (dB/m)  (dB) (dBuv) idBuV/m)  [(dBwV/m)  (dB]
1 1z7.000 17.87  1.24 a.58 28.69 43.50  14.61 Qr 1 54.250 20.31 0.86  10.07 31.24 40.00 8.76 Qr
2 156.100 19.72  1.37  10.81 31.50 43.50  11.60 13 2 156.100 19.72  1.37  15.42 36.51 43.50 6.99 13
& 377.260 21.65 2.36 &.06 32.07 46.00  13.93 aF 3 377.260 21.65 2.36 7.08 31.06 46.00 14,94 aF
4  500.450 23.95 2.80 11.25 38.00 46.00 3.00 13 4 500.450 23.95  2.80 4.89 31.64 46.00 14,36 13
5 749.740 27.83%  3.96 2.17 33.86 46,00  1z.14 QF 5 626.550 26.25  3.33 2.39 34.00 46,00  12.00 QF
6 §75.840 28.84  4.50 5.08 38.42 46.00 7.58 ar 6 749.740 27.83  3.86 1.97 33.66 46.00  12.34 ar

Remarks: 1. Emission Level= Antenna Factor + Cable LoSsS + Reading. Remarks: 1.
2. The emission levels that are 20dB below the official ER
limit are not reported.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are zOdE below the official
limit are not reported.
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Frequency: 1GHz~18GHz

4apkevel (dBuVim)

Date: 2016-05-22

. Level (dBuvim)

Date: 2016-05-22

1
110] 110]
90] 90|
FCC PART 15C PEAK FCC PART 15C PEAK
70] 70
2 - -
FCC PART 15C AV
50] 50|
30] 30
10| 10
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanbexr Data no. : 1 Site no. : 3m Chamber Data no. : 2
Dis. / Ant. : 3m_ 2016 3115 (4680} Ant. pol. HORTZONTAL Dis. / dnt. 3m_ 2016 3115 (4580} Ant. pol. HORTIONTAL
Limi: : FCC PART 16C PEAK Pr + 101, 2kPa Limit : FCC PART 15C PEAK Fri : 101.2kFa
Env. / Ins. : 22.6#C/B1.24 Engineer : Leo-li Erv. / Ins. @ 22.6#C/B1.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Power rating : DC 12¥ From Adapter Input AC120%/60Hz
Test Mode : IEEES02.11b  2412MHz Tx Test Mode : IEEES02.11b  2412MHz Tx
Ant. Cable ANE Emission
No. Freq Factor Loss Reading factor Lewel  Limits Margin Remark
(MHz) (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 4824.00 32.88 11.77  42.58 35.68  51.65  54.00 2,35 Average
2 4824.00 32.98 11.7T  47T.62 35.68  56.68  T4.00 17.31 Peak
Remarks: 1. Emission Level= Anterna Factor + Cable Loss + Reading
—inp Factor
2. The emission lewels that are 20dB below the official
linit are not reported.
1 Date: 2016-05-22 1 Level (dBuVim) Date: 2016-05-22
110] 110]
90] 90|
FCC PART|15C PEAK FCC PART|15C PEAK
70] 70
2 FCC PART 15C AV
50| 50,
30| 30,
10} 10
4000 6800, 9600, 12400. 15200. 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) ncy (MHz)
Site ne. i 3m Chamber Datane. : 3 Site no. i 3m Chamber Data no. : 4
Dis. / Ant. : 3m 2016 3115(4530) Ant. pel. : VERTICAL Dis. / 4nt. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit : FCC PART 16C PEAK + 101 2kPa Limit : FCC PART 15C PEAK e : 101.2kFa
Env. / Ins. : 22,8+C/51.2% Engineer : Leo-Li 1 22, 6+C/B1. 2% Engineer : Leo-Li
EUT

: Atom Engine Burner
12V From hdapter Input AC120V/60Hz
: IEEES02. 11 2412MHz Tx

Power rating : DC
Test

Env. / Ins.
E0T

: Aton Engine
Power rating : DC

Furner

12% From Adapter Inpart AC120%/60Hz
2412MHz Tx

Test : IEEEG02. 11b
Ant. Cable AN Emission
Ho. Freq. Factor Loss Reading factor EVE Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}
1 4824.00 32,08 11.77 38.87 36,68 47. 84 54, 00 B.0f Average
2 482400 32,98 11.77 46. 28  35.638 £d. 36 T4.00 18.65  Peak

Remarks: 1.

Emizsion Level= Antenna Factor + Cable Loss + Reading
—Amp Factor

2. The emission levels that are 20dB below the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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1 Level (dB Date: 2016-05-22
110
1
90|
FCC PART|15C PEAK
70]
FCC PART 15C AV
50|
wm,‘wl,_w\MWWVJ

10
1000 1600. 2200, 2800. 3400 4000
Frequency (MHz)
Site no. : 3n Chanber Datano. ¢ §
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Linit : FCC PART 15C PEAK P : 101, 2kPa
Env. / Ins. : 22,6+C/51.2% Engineer : Leoli

: Atom Engine Burner
Power rating : DC 12V From Adapter Imput AC120V/60Hz

Test Mode : IEEES02. 11b  2412MHz Tx
int.  Cable AMP Emiszsion
Ho. Freq. Factor Loss Reading factor Lewel
(iHz) (dB/m) (dB)  (dBu¥) (dB)  (dBul¥/m)

Limits Margin Remark
(dBut/m) ~ (dB)

1 2412.00 28.25  8.55 96.33  36.39 §6. 64

T4.00 -21.54  Peak

Remarks: . Emission Levels Anterma Factor + Cabl
—imp Factor
2. The emiszsion lewels that are 20dB bel
limit are not reported.

Level (dBuVim)

e Loss + Reading

ow the official

Date: 2016-05-22

110
1
90|
FCC PART 15C PEAK
70|
FCC PART 15C AV
50|

AP R R LS S

30
10)
1000 1600. 200, 2800 3400. 4000
Frequency (MHz)
Site no, : 3n Chanber Data no. : 11
is. / Ant. : 3n 2016 3115(4580) fnt. pol. : HORTIONTAL
Linmit : FCC PART 15C PEAK Pr : 101, 2kPa
Env. / Ins, 1 22.6#C/51. 2% Engineer : Leo-Li
ENT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC1Z0V/60Hz
Test Mode  : IEEES0Z.11b THHz Tx
dnt.  Cable ANP  Emission
No. Freq. Factor Loss Reading factor Level  Lindts Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dE
1 2437.00 28.26 8.38  98.23 36.38  98.48  T4.00 -24.49 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

Zimp Factor
The emission lewels that are 2046 belo
limit are not reported.

I

w the official

Date: 2016-05-22

110
1
90
FCC PART|15C PEAK
70
FCC PART 15C AV
50

MWW

30
10
1000 1600. 2200, 2800 3400. 4000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 6
Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Pr 101, ZkPa
Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
E : Aton Engine Burner

Power rating : DC 12¥ From Adapter Input AC120%/60Hz
Test Mode : IEEEEDZ. 11b 2MHz Tx

Ant.  Cable AN
No. Freg, Factor Less Reading factor
Oz} (dB/m) (dB)  (dBu¥) (dB)

Emission
Lewvel Limits Margin Remark
(dBuV/m) (dBu¥/m) (dB)

1 2412.00 28,25 836 98.33  56.38 88, 64 T4.00 -24.64 Peak

Remarks: 1. Emission Levels ntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.

Level (dBuVin) Date: 2016-05-22

110
90|
FCC PART|15C PEAK
70|
FCC PART 15C AV
50|
" WWWWW

10)
1000 1600. 200, 2800. 3400 4000
Frequency (MHz)
Site no. : 3n Chamber Data no, : 12
Dis. / hnt. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK Pr : 101, 2kFa
Env. / Ins. 1 22.64C/51.2% Engineer : Leo-Li
EUT

Test Mode

i
Wo. Freq. Factor Loss FReading factor
(MHz) (dB/m} (dB)  (dBu¥) (dB)

: Atom Engine Burner
FPower rating : D
: IEEE202.11b  243TMH:

C 12¥ From Adapter Input ACL20%/60Hz
z Tx

Ant. Cahle Emission

Level
(dBuVy/m) (dBu¥/m) (dB)

Linits Margin Remark

1 2437.00 28,26 838 96,41 36,38 96. 67 T4.00 22,67

Peak

Remarks:

1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official
linit are not reported.

~

4
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Date: 2016-05.22

Date: 2016-05-22

1
110] 110
90| %0
FCC PART 15C PEAK FCC PART 15C PEAK
70) 70
2 FCC PART 15C AV
50) 50
30) 30
10 10
4000 6800. 9600. 12100, 15200, 18000 4000 6800 9600. 12400, 15200, 18000
Frequency (MHZ) Frequency (MHZ)
Site no. 3n Chanber Datano. : 13 Site no. 3n Chamber Data no. : 14
Dis. / Ant. : 3m 2016 3115(4580) fnt. pol. : VERTICAL Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : VERTICAL
Linit : FCC PART L5C PEAK Pr : 101, 2kPa Limit : FCC PART 15C PEAK Pr : 101.2kPa
Env. / Ins. : 22.5%C/51.2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-li
i : Kom Engine Burner EUT i Kom Engine Burner
Pover rating : DC 12V From Adapter Input AC120V/60Hz Fower rating : DC 12V From Adapter Input AC120V/60Hz
Test Mods  : IEEES0Z. 11D 2437HHz Tx Test Wode ¢ IEEESOZ.11b  2437WHz Tz
ant. Cable AF  Emission
Wo. Freq, Factor Less Feading facter Level  Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 4874.00 33.10 11.80 3915 35.68  48.35 5400 5.64 Average
2 48T4.00 33.10 11.80 46,75 3569  55.06  7T4.00 18.04 Fe
Remarks: 1. Emission Level= ntenna Factor + Cable Loss + Reading
“hnp Factor
2. The emission levels that are 20dB below the official
Linit are net reperted.
Level (dBuVin) Date: 2016-05-22 Level (dBuv/m} Date: 2016-05-22
110] 110
90| 20
FCC PART 15C PEAK FCC PART 15C PEAK
70| 70
z FCC PART 15€ AV
50) 50
30) 30
10 10
1000 6800, 600, 1 15200, 13000 4000 6800 600. 1 15200. 13000
Frequency (MHz) Frequency (MHz)
Site ne. : 3m Chanber Datana, i 15 Site no. : 3n Chamber Data no, i 16
Dis. / hnt. : 3m 2016 3115(d580) Ant. pol. : HORTZONTAL Dis. / Ant. : im 2016 3115 (4580} nt. pol. : HORTZONTAL
Linit : FCC PART 16C PEAK Pr 101. 2kPa Linit : FCC PART 15C PEAK Pr 101. 2kPa
Env. / Ins. : 22.6+C/51.2% Engineer : Leo'li Env. / Ins. : 22.6+C/51.2% Engineer : Leo'li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input ACIZ20V/60Hz Powez rating : DC 12V From Adapter Input ACL20V/60Hz
Test Mode ¢ IEEESOZ. 110 2437HHz Tx Test HWode ¢ IEEEB0Z.11b  2437MHz Tz
int. Cable AF  Emission
Wo. Freq Factor Loss FReading factor Level  Limits Margin Remark
(MHz)  (dB/m) (dB)  (dBuv) (dE)  (dBuV/m} (dBu¥/m) (dB)
1 4874.00 33.10 11.80 3758 35.89  46.79 5400 T.21 Average
2 487400 3310 11,80 4.1z 35,69 56,33 74,00 IT.67 Peak

Remarks: 1.

~

Emission Level= Antenna Factor + Cable Loss + Reading

—inp Factor

The emission lewels that are 20dB below the official
linit are not reported.
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Date: 2016-05.22

110

90|

FCC PART|15C PEAK

70|

50|

30|

4000 6800. 9600. 12400.

Frequency (MHz)

15200, 18000

Site no. : 3n Chanber Data no. ¢ 17
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Linit : FCC PART 15C PEAK P : 101, 2kPa
Env. / Ins. : 22,6+C/51.2% Engineer : Leoli
01 : Aton Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz
Test Mode  : IEEES02.11b  2462MHz Tx
Level (dBuVim) Date: 2016-05-22
110]
90|
FCC PART 15C PEAK
70|
504
304
10
4000 6800. 600. 12400. 15200, 18000
Frequency (MHz)
Site no, : 3n Chanber Data no, : 19
is. / Awt. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Linit : FOC PART 1EC PEAK Pr. 101. 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-Lli
ENT

Test Mode

: IEEES02. 11b

: Atom Engine Burner
Power rating : DI

C 12V From Adapter Input AC120V/60Hz
24620Hz Tx

Date: 2016-05-22

110
20
FCC PART 15C PEAK
70
2 FCC PART 15C AV
50
30
10
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 18
Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Pr : 101.2kPa
Env. / Ins. @ 22, 64C/51.2% Engineer : Leo-Li
0T : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode  : IEEESDZ.11b  2462MHz Tx
snt. Cable MNP Enmission
Wo. Fres, Factor Loss Reading factor Level  Linits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 4924.00 33.22 11,83  38.62 36,70  47.9T 64,00  6.03 Averare
2 492400 33.22 11.83 44,38 3570  66.735  T4.00 18.27 Pe

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.

Level (dBuVin) Date: 2016-05-22

110|
90|
FCC PART |15 PEAK
70)
2 FCC PART 15C AV
50)
30)
10
1000 6800. 600. 1 15200, 13000
Frequency (MHz)
Site no. : 3n Chanber Data no. : 20
Dis. / hnt. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Limit : FOC PART 15C PEAK Pr 101.2kPa
Env. / Ins. 1 22.64C/51.2% Engineer : Leo-Li
EOT : Atom Engine Burner

Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode : IEEEE0Z. 11b 2MHz Tx

Ant.  Cable i
Wo. Freq. Factor Loss FReading factor
(MHz) (dB/m} (dB)  (dBu¥) (dB)

Emission
Level  Limits Margin Remark
(dBuVy/m) (dBu¥/m) (dB)

1 4924,00 33,22 11.83 40,23 35,70 49,58 54. 00 4.42  Average
2 492400 33.22 11.83 46.39 35,70 55,74 T4.00 18,26 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
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JapLevel (B Date: 2016-05-22
110]
90|
FCC PART|15C PEAK
704
FCC PART 15C AV
50|
W
30)
10
1000 1600. 2200, 2800. 3400 4000
Frequency (MHz)
Site no. : 3n Chanber Data no. ¢ 25
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Linit : FCC PART 15C PEAK P : 101, 2kPa
Env. / Ins. : 22,64C/51.2% Engineer : Leoli

: Atom Engine Burner
Power rating : DC 12V From Adapter Imput AC120V/60Hz
Test Mode : IEEES02. 11b  24A2MHz Tx

Ant.  Cable ANP
No. Freq, Factor Loss Reading factor Level
(Hz)  (dB/m) (dB)  (dBu¥) (dB)  (dBul¥/m)

Enission

Limits Margin Remark
(dBut/m) ~ (dB)

1 242.00 28.28  8.40 96.25  36.38 5. 65

T4.00 -22.565 Peak

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

—imp Factor

2. The emizsion levels that are 20dB below the official

linit are not reported.

Level (dBuVim)

Date: 2016-05-22

110|
L1
FCC PART |15C PEAK
70
FCC PART 15¢ AV
50
W
30
10)
1000 1600. 200, 2800 3400. 4000
Frequency (MHz)
Site no, : 3n Chanber Data no, : 27
is. / Ant. : 3n 2016 3115(4580) Ant. pol. : HORTIONTAL
Linmit : FCC PART 15C PEAK Pr 101. 2kPa
Env. / Ins, 1 22.6#C/51. 2% Engineer : Leo-Li
ENT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC1Z0V/60Hz
Test Mode  : IEEES0Z.1lg ZMHz Tx
dnt.  Cable ANP  Emission
No. Freq, Factor Loss Reading factor Level
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBut¥/m)

Linits Margin Remark
dButi/m)  (dB

1 2462.00 28,28 8.40 100.34  36.38 100.64

T4.00 -26.64 Peak

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

—imp Factor

I

limit are not reported.

The emission lewels that are 2045 below the official

Date: 2016-05-22

110
1

90
FCC PART|15C PEAK

70
FCC PART 15C AV

50
Newett-o]

30

10|

1000 1600, 2200. 2800. 3400. 4000

Frequency (MHz)

Site no. : 3n Chamber Data no. : 26
Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Pr : 101.2kPa
Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
0T : Aton Engine Burner
FPower rating : DC 12 From Adapter Input AC120%/60Hz
Test Mode  : IEEESDZ. 11b 2MHz T
snt. Cable MNP Enmission
No. Freq, Factor Loss Reading factor Level = Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 2462.00 28.28 840 9347 36.38 9877  T4.00 -24.77 Peak

Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading

Level (dBuVim}

—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.

Date: 2016-05-22

110|
1
90
FCC PART |15 PEAK
70
FCC PART 15C AV
50
il
30
10)
1000 1600. 200, 2800. 3400 4000
Frequency (MHz)
Site no. : 3n Chamber Data no, : 28
Dis. / hnt. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK Pr : 101, 2kFa
Env. / Ins. 1 22.64C/51.2% Engineer : Leo-Li
EUT Aton Engine Burn

FPower rating :

er
DC 12¥ From Adapter Input ACL20%/60Hz
z Tx

Test Mode  : IEEES0Z. 11z 24621
Ant.  Cable AP Enmission
Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)
1 246200 28,28 8.40 98,27 36.38 98,57  T4.00 -24.57 Peak
Remarks: 1. Emission Level= intemna Factor + Cable Loss + Reading

—imp Factor
The emission lewels that are 20dB below the official
linit are not reported.

~
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Date: 2016-05.22

110]
90|
FCC PART|15C PEAK
704
50|
30)
10
4000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3n Chanber Data no. ¢ 33
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Linit : FCC PART 15C PEAK P : 101, 2kPa
Env. / Ins. : 22,6+C/51.2% Engineer : Leoli
01 : Aton Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz
Test Mode  : IEEES02.1lg  2462MHz Tx
Level (dBuVin) Date: 2016-05-22
110]
90|
FCC PART 15C PEAK
70|
504
304
10
4000 6800. 600. 1 15200, 18000
Frequency (MHz)
Site no, : 3n Chanber Data no, ¢ 38
is. / Awt. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Linit : FOC PART 1EC PEAK Pr. 101. 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-Lli
ENT

Test Mode

: Atom Engine Burne:
Power rating : DI
: IEEES02. 1lg

T
C 12V From Adapter Input AC120V/60Hz
24620Hz Tx

Date: 2016-05-22

110
20
FCC PART 15C PEAK
70
2 FCC PART 15C AV
50
30
10
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 3d
Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Pr : 101.2kPa
Env. / Ins. @ 22, 64C/51.2% Engineer : Leo-Li
0T : Aton Engine Burner
Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode  : IEEESDZ. 11z  2462MHz Tx
snt. Cable MNP Enmission
Wo. Fres, Factor Loss Reading factor Level  Linits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 4924.00 33.22 11,83 30,24 36,70  39.50 64,00 14.41 Averare
2 492400 33.22 11.83 45,73 3570  66.08  T4.00 18.92 Pe
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
Level (dBuv/m} Date: 2016-05-22
110
90
FCC PART 15C PEAK
70
2 FCC PART 15C AV
50
30
10
4000 6800, 600. 1 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no, : 36
Dis. / nt. ¢ 3n 2018 3115 (4580} nt. pol. : VERTICAL
Linit : FCC PART 15C PEAK Pr 101, ZkPa
Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
E0T : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120%/G0Hz
Test Mode  : IEEESDZ. 11z  2462MHz Tx
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)
1 492400 33.22 11,83 30,15 35,70  39.50 54,00 14,50 Average
2 492400 33.22 11.83 4518 3570  54.54  T4.00 19.46 Peak

Remarks:

2.

1. Emission Level= Antenna Factor + Cable Loss + Reading

—inp Factor

limit are m

ot reported.

The emission lewels that are 20dF below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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Date: 2016-05.22

110]
90|
FCC PART|15C PEAK
704
50|
30)
10
4000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3n Chanber Data no. ¢ 37
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Linit : FCC PART 15C PEAK P : 101, 2kPa
Env. / Ins. : 22,6+C/51.2% Engineer : Leoli
01 : Aton Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz
Test Mode  : IEEES02.1lg  243TMHz Tx
Level (dBuVim) Date: 2016-05-22
110]
90|
FCC PART 15C PEAK
70|
504
304
10
4000 6800. 600. 1 15200, 18000
Frequency (MHz)
Site no, : 3n Chanber Data no, ¢ 39
is. / Awt. @ 3m 2016 3115(4580) Ant. pol. : HORTIONTAL
Linit : FOC PART 1EC PEAK Pr. 101. 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-Lli
ENT

Test Mode

: Atom Engine Burner
Power rating : DI
: IEEES02. 1lg

C 12V From Adapter Input ACI120V/60Hz
243TNHz Tx

Date: 2016-05-22

110
20
FCC PART 15C PEAK
70
2 FCC PART 15C AV
50
30
10
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 38
Dis. / dnt. 3m 2016 3116 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Pr 101, ZkPa
Env. / Ins. @ 22, 64C/51.2% Engineer : Leo-Li
0T : Atom Engine Burner

Fower rating :

DC 12V From

Adapter Input AC120V/60Hz
z Tz

Test Mode : IEEEE0Z. 11g  243TMH:

Ant.  Cable AN
No. Freg, Factor Loss Reading factor Level  Limits Margin Remark
Oz} (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)

1 4874.00 35.10 11.80 30.96 35,60 40,17 64.00 13,83
2  48T4.00 33.10 11.80 46.02 55,69 B6. 25 T4.00 18, 7Y

Emission

Average
Pe

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor

2. The emission levels that are 20dB below the official
linit are not reported.

Level (dBuVim) Date: 2016-05-22
110|
90

FCC PART |15 PEAK
70
FCC PART 15C AV

50
30
10)

4000 6800. 600. 12 15200. 18000

Frequency (MHz)

Site no. : 3n Chamber Data no, : 40

Dis. / hnt. : 3n 2016 3115(4580) nt. pol. : HORTIONTAL

Linit : FCC PART 15C PEAK Pr 101. 2kPa

Env. / Ins. 1 22.64C/51.2% Engineer : Leo-Li

EUT : Atom Engine Burner

Power rating : DC 12V From Adapter Input ACL20W/60Hz

Test Mode  : IEEES0Z.11g  243TMHz Tx

Ant.  Cable AP Enmission
Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)
1 4874.00 33.10 11.80  30.47 35.69  39.68  54.00 14.32 Average
2 487400 33.10 11.80  d4.85 35.69  54.08  T4.00 15,94 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official

linit are not reported.

~
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1 Level (dB: Date: 2016-05-22
110
1
90|
FCC PART|15C PEAK
70|
FCC PART 15C AV
50|
W SN
30|
10]
1000 1600. 2200. 2800. 3400. 4000

Site ne.

Fower rating :

Test Mode

Ho. Freaq,
(MHz)

Frequency (MHz)

: 3n Chanber Data no. @ 41

: 3m 2016 3115(4580) Ant. pol. : VERTICAL
: FCC PART 15C PEAK Pre : 101, 2kPa
i 22, 64C/51. 2% Engineer : Leoli

: Atom Engine Burner
DC 12V From Adapter Input AC120V/60Hz
: IEEES02. 11g  245TMHz Tx

Ant.  Cable AMP Emission
Factor Loss Reading factor Level  Limits Margin Remark
(dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBu¥/m) (dB)

1 2437.00

28.26  B.58 98.84  36.38 §8. 90 T4.00 -24.80 Peak

Remarks

Level (dBuVim)

: 1. Enission Level= Anterma Factor + Cable Loss + Reading

—imp Factor
2. The emiszsion lewels that are 20dB below the official
limit are not reported.

Date: 2016-05-22

110|
L1
FCC PART |15C PEAK
70
FCC PART 15¢ AV
50
oy |

30
10)

1000 1600. 200, 2800 3400. 4000

Frequency (MHz)

Site no, : 3n Chanber Data no, : 43

is. / Ant. : 3n 2016 3115(4580) fnt. pol. : HORTIONTAL

Linmit : FCC PART 15C PEAK Pr : 101, 2kPa

Env. / Ins, 1 22.6#C/51. 2% Engineer : Leo-Li

ENT : Atom Engine Burner

Power rating : DC 12V From Adapter Input AC1Z0V/60Hz

Test Mode  : IEEES0Z.1lg ZMHz Tx

dnt.  Cable ANP  Emission
No. Freq. Factor Loss Reading factor Level  Lindts Margin Remark
GEz) (dB/m) (dB)  (dBuW)  (dB)  (dBuV/m) (dBuV/n) (dB
1 2412.00 28.25 .35  99.42 36.39  99.63  T4.00 -25.63 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

Zimp Factor
The emission lewels that are 20dB below the official
limit are not reported.

I

Date: 2016-05-22

110
1
90
FCC PART|15C PEAK
70
FCC PART 15C AV
50

30
10
1000 1600. 2200, 2800 3400. 4000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 42
Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Pre : 101.2kPa
Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
0T : Aton Engine Burner
FPower rating : DC 12 From Adapter Input AC120%/60Hz
Test Mode  : IEEESDZ. 11z  243TMHz Tx
snt. Cable MNP Enmission

Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)

1 2437.00 28,26 8.38 100.21 G56.38  100.47 T4.00 -26.47 Peak

Remarks: 1. Emission Levels ntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.

Level (dBuVin) Date: 2016-05-22

110|
90
FCC PART |15 PEAK
70
FCC PART 15C AV
50
e A ]
30
10)
1000 1600. 200, 2800. 3400 4000
Frequency (MHz)
Site no. : 3n Chamber Data no, : 44
Dis. / hnt. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK Pr : 101, 2kFa
Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input ACL20V/60Hz
Test Mode  : IEEES0Z.11g  2412MHz Tx
Ant.  Cable AP Enmission

Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 2412,00 28,25 835 ar.96 36,39 28,17 T4.00 -24.17 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official

linit are not reported.

~
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Date: 2016-05.22

110]
90|
FCC PART|15C PEAK
704
50|
30)
10
4000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3n Chanber Data no. @ 49
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Linit : FCC PART 15C PEAK P : 101, 2kPa
Env. / Ins. : 22,6+C/51.2% Engineer : Leoli
01 : Aton Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz
Test Mode  : IEEES02.1lg 2412MHz Tx
Level (dBuVin) Date: 2016-05-22
110]
90|
FCC PART 15C PEAK
70|
504
304
10
4000 6800. 600. 1 15200, 18000
Frequency (MHz)
Site no, : 3n Chanber Data no, : Gl
is. / Awt. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Linit : FOC PART 1EC PEAK Pr. 101. 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-Lli
ENT

Test Mode

: Atom Engine Burne:
Power rating : DI
: IEEES02. 1lg

T
C 12V From Adapter Input AC120V/60Hz
2412MHz Tx

Date: 2016-05-22

110
20
FCC PART 15C PEAK
70
2 FCC PART 15C AV
50
30
10
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. : GO
Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Pr : 101.2kPa
Env. / Ins. @ 22, 64C/51.2% Engineer : Leo-Li
0T : Aton Engine Burner
Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode  : IEEESDZ. 11z  2412MHz Tx
snt. Cable MNP Enmission
Wo. Fres, Factor Loss Reading factor Level  Linits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 4824.00 32.88 1177  30.69 36,68  39.76 64,00 14,24 Averare
2 482400 32.98 11.77T 45,77 35.68 54.84  T4.00 18.16 Pe
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
Level (dBuvim) Date: 2016-05-22
110
90
FCC PART 15C PEAK
70
2 FCC PART 15C AV
50
30
10
4000 6800, 600. 1 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no, : G2
Dis. / nt. ¢ 3n 2018 3115 (4580} dnt. pol. : VERTICAL
Linit : FCC PART 15C PEAK Pr 101, ZkPa
Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
E0T : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120%/G0Hz
Test Mode  : IEEESDZ. 11z  2412MHz Tx
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)
1 4824.00 32.88 1177 3122 3568  40.28 54,00 13.T1 Average
2 4824.00 32,88 1177 4613 35.68  55.20  T4.00 18.80 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

2.

—inp Factor

limit are m

ot reported.

The emission lewels that are 20dF below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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1apkevel (B Date: 2016-05.24 . Date: 2016-05.24
110 110
1
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70| 70
FCC PART 15C AV FCC PART 15C AV
50| 50
T ey plsitdleags i)
o m«W\L{,WMWWWw’W“
10] 10|
1000 1600. 2200, 2800. 3400 4000 1000 1600. 2200, 2800 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ B3 Site no. : 3m Chamber Data no. : 64
Dis. / Ant. : 3 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / dnt. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Fre : 101. 2kPa Limit : FCC PART 15C PEAK Fre : 101.ZkPa
Env. / Ins, 3 22, 6+C/51. 2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
0T : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Fower rating : DC 12¥ From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT20  2412MHz Tx Test Mode : IEEEE0Z. 11rHT20  2412MHz Tx
ant. Cable AMP Enmission snt. Cable MNP Enmission
Ho. Freq. Factor Loss Reading factor Lewel Limits Margin Remark Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(iHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBu¥/m) (dB) (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 2412.00 28.25  8.55 101.63  36.39 101. 84 T4.00 -27.84 Peak 1 2412.00 28.25 836 98.45  GA.38 B8. A6 T4.00 -24.66 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading
Zinp Factor —inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. linit are not reported.
Level (dBu\/m) Date: 2016-05-24 Level (dBu\/m) Date: 2016-05-24
110] 110
90| 90
FCC PART 15C PEAK FCC PART 15C PEAK
70| 70
FCC PART 15C AV
50| 50
30| 30
10 10|
4000 6800. 600. 1. 15200. 18000 4000 6800. 600. 1. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no.  : 68 Site no. : 3m Chamber Data no. @ A0
is. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / Ant. @ 3m 2016 3115 (4580) dnt. pol. : HORTZONTAL
Limit : FCC PART 16C PEAK Pri : 101, 2kPa Limit : FCC PART 16C PEAK Pre : 101, 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT20  2412MHz Tx Test Mode : IEEEE0Z. 11rHT20  2412MHz Tx
Ant. Cahle vy Emission

Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 4824.00 32,98 1177 30.96 35,68 40.03 54.00  13.87  Average
2 4824.00 32,98 1177 43,12 35.88 52,19 T4.00 21,81 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
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Date: 2016-05-24

110]
90|
FCC PART|15C PEAK
704
50|
30)
10
4000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3n Chanber Data no. @ 61
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Linit : FCC PART 15C PEAK Pre : 101, 2kPa
Env. / Ins. : 22,6+C/51.2% Engineer : Leoli
ENT : Aton Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz
Test Mode  : IEEES0Z.11nHT20 2412MHz Tx
Level (dBuVim) Date: 2016-05-24
110]
90|
FCC PART 15C PEAK
70|
504
304
10
4000 6800. 600. 1 15200, 18000
Frequency (MHz)
Site no, : 3n Chanber Data no, : 63
Dis. / Awt. : 3n_ 2016 3115(4530) Ant. pol. : VERTICAL
Linit : FOC PART 1EC PEAK Pre 101. 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-Lli
ENT : Aton Engine Burner
Power rating : DC 12V From Adapter Input ACI120V/60Hz
Test Mode  : IEEES0Z.11nHT20 2437MHz Tx

Date: 2016-05-24

110
20
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 62
Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Pr : 101.2kPa
Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
0T : Aton Engine Burner
FPower rating : DC 12 From Adapter Input AC120%/60Hz
Test Mode  : IEEESDZ. 11rHT20 2412MHz Tx
snt. Cable MNP Enmission

Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)

1 d4824.00 32,08 11.97 51.40 35,68 40.47 64.00 13,63

Average
2 482,00 32,898 11.77 43.39 G5.68 H2. 46 T4.00 21.64 Peak
Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.

Level (dBu\/m) Date: 2016-05-24
110
90

FCC PART 15C PEAK
70
FCC PART 15C AV

50
30
10|

4000 6800. 600. 12400 15200. 18000

Frequency (MHz)

Site no. : 3m Chamber Data no. : A4

Dis. / Ant. @ 3m 2016 3115 (4580) dnt. pol. : VERTICAL

Limit : FCC PART 16C PEAK Pre : 101, 2kPa

Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li

EUT : Atom Engine Burner

Power rating : DC 12V From Adapter Input AC120%/60Hz

Test Mode : IEEEE0Z. 11rHT20  2437MHz Tx

Ant. Cahle vy Emission

Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 4874.00 33,10 Ll.80 3l.26 35,69 40.47 54.00  13.53  Average
2 4874.00 33.10 11.80 43.69  35.69 52.90 T4.00 21,10  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official

linit are not reported.

~
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1apkevel (B Date: 2016-05.24 . Date: 2016-05.24
110 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70| 70
FCC PART 15C AV
50| 50
30| 30
10] 10|
4000 6800. 9600. 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : BB Site no. : 3m Chamber Data no. : 66
Dis. / Ant. : 3 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / dnt. : 3m 2016 3115(4580) nt. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Fr : 101. 2kPa Limit : FCC PART 15C PEAK Pr : 101.ZkPa
Env. / Ins, 3 22, 6+C/51. 2% Engineer : Leo-Li Env. / Ins. 3 22, 6*C/51.2% Engineer : Leo-Li
0T : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Imput AC120V/60Hz Fower rating : DC 12¥ From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT20  243TMHz Tx Test Mode : IEEEE0Z. 11rHT20  243TMHz Tx
snt. Cable MNP Enmission
Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 4874.00 35.10 11.80 30.8T 36,60 40. 08 54, 00 13.92  Average
2  48T4.00 33.10 11.80 44.02 55,69 £3.25 T4.00  20.77 Peak
Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
Level (dBu\/m) Date: 2016-05-24 Level (dBu\/m) Date: 2016-05-24
110] 110
1
90| 90
FCC PART 15C PEAK FCC PART 15C PEAK
70| 70
FCC PART 15C AV FCC PART 15C AV
50| 50
" e
10 10|
1000 1600. 200. 2800. 3400. 4000 1000 1600. 200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no.  : AT Site no. : 3m Chamber Data no. : A8
is. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / dnt : 3m 2016 3115 (4580) dnt. pol. : VERTICAL
Limit : FCC PART 16C PEAK : 101, 2kPa Limit : FCC PART 16C PEAK Pr : 101, 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EW : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT20  243TMHz Tx Test Mode : IEEEE0Z. 11rHT20  2437MHz Tx

(MHz)

dnt.  Cable AP
No. Freq. Factor Loss Reading factor

Enission
Linits Margin Remark
dE

Lewel
(dB/m) (4B)  (dBu¥) (dB)  (dBuV/m) (dBul/m)

1 2437.00 28,26 8.38 101.37 36.38 101.63 T4.00 -27.63 Peak

Remarks:

I

1. Emission Level= Anterna Factor + Cable Loss + Reading

Zimp Factor
The emission lewels that are 20dB below the official
limit are not reported.

i
Wo. Freq. Factor Loss Reading factor Lewel
a

MHz)

Ant.  Cable Enission
Linits Margin Remark
dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 2437.00 2

5.26 838 98,82 36.38 99,08 T4.00 -25.08 Peak

Remarks:

~

1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official

linit are not reported.
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1apkevel (B Date: 2016-05.24 . Date: 2016-05.24
110 110
1 1
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70| 70
FCC PART 15C AV FCC PART 15C AV
50| 50
W NN
30[- 30
10] 10|
1000 1600. 2200, 2800. 3400 4000 1000 1600. 2200, 2800 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ B3 Site no. : 3m Chamber Data no. : 70
Dis. / Ant. : 3 2016 3115(4580) fnt. pol. : VERTICAL Dis. / dnt. : 3m 2016 3115(4580) nt. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Fre : 101. 2kPa Limit : FCC PART 15C PEAK Fre : 101.ZkPa
Env. / Ins. : 22,6%C/51.2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Imput AC120V/60Hz Fower rating : DC 12¥ From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT20  2462MHz Tx Test Mode : IEEEE0Z. 11rHT20  2462MHz Tx
ant. Cable AMP Enmission snt. Cable MNP Enmission
Ho. Freq. Factor Loss Reading factor Lewel Limits Margin Remark Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(iHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBu¥/m) (dB) (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 242.00 28.28  8.40 95.87  36.38 100,17 T4.00 -26.17 Peak 1 2462.00 28,28  B.40 101,23 56.58 101. 65 T4.00 -27.63 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading
p Factor —inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. linit are not reported.
Level (dBu\/m) Date: 2016-05-24 12pLevel (dBuVim) Date: 2016-05-24
110] 110
90| 90
FCC PART 15C PEAK FCC PART 15C PEAK
70| 70
FCC PART 15C AV
50| 50
30| 30
10 10|
4000 6800. 600. 12400. 15200. 18000 4000 6800. 600. 12. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no.  : 76 Site no. : 3m Chamber Data no. : T
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115 (4580) dnt. pol. : VERTICAL
Limit : FCC PART 16C PEAK Pri : 101, 2kPa Limit : FCC PART 16C PEAK Pre : 101, 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT20  2462MHz Tx Test Mode : IEEEE0Z. 11rHT20  2462MHz Tx
Ant. Cahle vy Emission

Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 4924,00 33,22 11.83 3067 35.70 40.02 54.00  13.98  Average
2 492400 33.22 11.83 44,13 35,70 53.48 T4.00  20.52 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
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Date: 2016-05-24

P Date: 2016-05-24
110 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70| 70
FCC PART 15C AV
50| 50
30| 30
10] 10|
4000 6800. 9600. 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ T7 Site no. : 3m Chamber Data no. : T8
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / knt. : 3m 2016 3115(4580) nt. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Fre : 101. 2kPa Limit : FCC PART 15C PEAK Pr : 101.ZkPa
Env. / Ins. : 22,6%C/51.2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Imput AC120V/60Hz Fower rating : DC 12¥ From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT20  2462MHz Tx Test Mode : IEEEE0Z. 11rHT20  2462MHz Tx
snt. Cable MNP Enmission
Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 4524.00 353.22 11.85 1.42 36,70 40,77 54, 00 13.23  Average
2 402400 33.22 11.83 43, 61 36. 70 b2, 06 T4.00 21.04 Peak
Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
Level (dBu\/m) Date: 2016-05-24 Level (dBu\/m) Date: 2016-05-24
110] 110
90| 90
FCC PART 15C PEAK FCC PART 15C PEAK
70| 70
FCC PART 15C AV
50| 50
30| 30
10 10|
4000 6800. 600. 12400. 15200. 18000 4000 6800. 600. 1. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no.  : T8 Site no. : 3m Chamber Data no. @ 80
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115 (4580) dnt. pol. : VERTICAL
Limit : FCC PART 16C PEAK Pre : 101, 2kPa Limit : FCC PART 16C PEAK Pre : 101, 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT40  2422MHz Tx Test Mode : IEEEE20Z. 11rHT40  2422MHz Tx
Ant. Cahle vy Emission

Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 4844.00 33.03 LL.78 32.53 35.68 41. 66 54.00 12,31  Average
2 4844.00 33.03 1178 43.85  35.88 52,98 T4.00 21,02 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
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1 Level (dB: Date: 2016-05-24 1 Date: 2016-05-24
110 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70| 70
FCC PART 15C AV
50| 50
30| 30
10] 10|
4000 6800. 9600. 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ B1 Site no. : 3m Chamber Data no. @ 82
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / knt. : 3m 2016 3115(4580) nt. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Fre : 101. 2kPa Limit : FCC PART 15C PEAK Pr : 101.ZkPa
Env. / Ins. : 22,6%C/51.2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Fower rating : DC 12¥ From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT40  2422MHz Tx Test Mode : IEEEE0Z. 11rHT40  2422MHz Tx
snt. Cable MNP Enmission
Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 d4844.00 35.03 11.78 30. 61 36. B8 38. 64 54, 00 14.36  Average
2 4844.00 33.03 1178 46,02 55,68 b4, 16 4. 00 18.85  Peak
Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
Level (dBuVin) Date: 2016-05-24 Level (dBuv/m} Date: 2016-05-24
110] 110
1
90| 90
FCC PART 15C PEAK FCC PART 15C PEAK
70| 70
FCC PART 15C AV FCC PART 15C AV
50| 50
30| 30
10 10|
1000 1600. 200. 2800. 3400. 4000 1000 1600. 200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no.  : 83 Site no. : 3m Chamber Data no. : 84
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / Ant. @ 3m 2016 3115 (4580) dnt. pol. : VERTICAL
Limit : FCC PART 16C PEAK Pre : 101, 2kPa Limit : FCC PART 16C PEAK Pre : 101, 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT40  2422MHz Tx Test Mode : IEEEE20Z. 11rHT40  2422MHz Tx
dnt Cable AMP Emisszion Ant. Cahle vy Emission
No. Freq. Factor Loss Reading factor Lewel  Limits Margin Remark Ho. Freq. Factor Loss Reading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuW/m) (dBuW/m) (dB) (MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)
1 2422.00 28,25 B.36 98.27  36.38 98. 50 T4.00 -24.50 Peak 1 2422.00 28,25 836 95.74  36.38 95,97 T4.00 -21.97 Peak

Remarks: 1. Emission Level= Anterna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
Zimp Factor —imp Factor

The emission lewels that are 20dB below the official The emission lewels that are 20dB below the official

limit are not reported. linit are not reported.

r\:
o
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1apkevel (B Date: 2016-05.24 . Date: 2016-05.24
110) 110)
1
90) 90|
FCC PART | 15C PEAK FCC PART 15C PEAK
70) 70)
FCC PART 15C AV FCC PART 15C AV

50) 50)
300" 30
10| 10

1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2300. 3400. 4000

Frequency (WMHz) Frequency (MHz)

Site no. : 3n Chanber Data no. : B9 Site no. : 3n Chamber Data no. : 00

Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : HORTZONTAL Dis. / dnt. : 3m 2016 3115 (4580) Ant. pol. : VERTICAL

Linit : FOC PART L5C PEAK Pre : 101 2kPa Linmit : FCC PART 15C PEAK Pre : 101.2kPa

Env. / Ins. @ 22,6+C/51.2% Engineer : Leoli Env. / Ins. : 22, 64C/51.2% Engineer : Leo-Li

EUT : Atom Engine Burner EOT : Atom Engine Burner

Fower rating : DC 12V From Adapter Input AC120V/60Hz Pover rating : DC 12¥ From Adapter Input AC120V/60Hz

Test Mode  : IEBES0Z. 1inHT4D  2437MHz Tx Test Mode ~ : IEEEB0Z 1InHT4D 2437MHz Tx

Ant. Cable AMP Emission Ant. Cable AN Emission
No. Freq, Factor Loss Reading factor Level  Linits Margin Remark Wo. Freq, Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB) (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 2437.00 28.26 838  08.40 36.38  08.66  7T4.00 -24.66 Feak 1 2437.00 28.26 8.38 0424 36.38 5450  T4.00 -20.50 Peak
Femarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Enission Levels ntenna Factor + Cable Loss + Reading
—imp Factor —Anp Factor
2. The emiszsion lewels that are 20dB below the official 2. The emission levels that are 20dB below the official

linit are not reported. limit are not reported.

Level (dBu\/m) Date: 2016-05-24 12pLevel (dBuVim) Date: 2016-05-24
110] 110
90| 90
FCC PART 15C PEAK FCC PART 15C PEAK
70| 70
FCC PART 15C AV
50| 50
30| 30
10 10|
4000 6800. 600. 1. 15200. 18000 4000 6800. 600. 12. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no.  : 81 Site no. : 3m Chamber Data no. @ 82
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115 (4580) dnt. pol. : VERTICAL
Limit : FCC PART 16C PEAK Pri : 101, 2kPa Limit : FCC PART 16C PEAK Pre : 101, 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT40  243TMHz Tx Test Mode : IEEEE0Z. 11rHT40  2437MHz Tx
Ant. Cahle vy Emission

Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 4874.00 33,10 Ll.80 30.85 35,69 40.06 54.00  13.84  Average
2 4874.00 33.10 11.80 44,52  35.69 53.73 T4.00  20.27 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official

linit are not reported.

~
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Date: 2016-05-24

P Date: 2016-05-24
110 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70| 70
FCC PART 15C AV
50| 50
30| 30
10] 10|
4000 6800. 9600. 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ 93 Site no. : 3m Chamber Data no. @ 94
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / knt. : 3m 2016 3115(4580) nt. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Fre : 101. 2kPa Limit : FCC PART 15C PEAK Pr : 101.ZkPa
Env. / Ins. : 22,6%C/51.2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Imput AC120V/60Hz Fower rating : DC 12¥ From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT40  243TMHz Tx Test Mode : IEEEE0Z. 11nHT40  2437MHz Tx
snt. Cable MNP Enmission
Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 4874.00 35.10 11.80 30.28 36,68 38,49 54, 00 14.61  Awverage
2  48T4.00 33.10 11.80 43,21 36. B9 h2.42 T4.00 21.68 Peak
Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
Level (dBuVin) Date: 2016-05-24 Level (dBuv/m} Date: 2016-05-24
110] 110
90| 90
FCC PART 15C PEAK FCC PART 15C PEAK
70| 70
FCC PART 15C AV
50| 50
30| 30
10 10|
4000 6800. 600. 12400. 15200. 18000 4000 6800. 600. 12400 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no.  : 85 Site no. : 3m Chamber Data no. : 96
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORTZONTAL Dis. / Ant. @ 3m 2016 3115 (4580) dnt. pol. : HORTZONTAL
Limit : FCC PART 16C PEAK Pre : 101, 2kPa Limit : FCC PART 16C PEAK Pre : 101, 2kPa
Env. / Ins. : 22.64C/61.2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
EUT : Atom Engine Burner EUT : Atom Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz Power rating : DC 12V From Adapter Input AC120%/60Hz
Test Mode : IEEES02. 11nHT40  2452MHz Tx Test Mode : IEEEE0Z. 11rHT40  2452MHz Tx
Ant. Cahle vy Emission

Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

1 4904.00 33,17 ll.82 3l.z2z 35,70 40.51 54.00  13.49  Average
2 4904.00 3317 11.82 44,31 35,70 53.60 T4.00  20.40 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official

linit are not reported.

~
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4apLevel (dBt Date: 2016-05-24
110]
90|
FCC PART|15C PEAK

704
50|
30)
10

4000 6800. 9600. 12400. 15200, 18000

Frequency (MHz)

Site no. : 3n Chanber Data no. @ 97

Dis. / Ant. 3m 2016 3116 (4680) Ant. pol. : VERTICAL

Linit : FCC PART 15C PEAK P : 101, 2kPa

Env. / Ins. : 22,6+C/51.2% Engineer : Leoli

: Atom Engine Burner
Power rating : DC 12V From Adapter Imput AC120V/60Hz
Test Mode : IEEES02. 11nHT40  2452MHz Tx

Level (dBuVim)

Date: 2016-05-24

110|
1
L1
FCC PART |15C PEAK
70
FCC PART 15¢ AV
50
30(°
10)
1000 1600. 200, 2800 3400. 4000
Frequency (MHz)
Site no, : 3n Chanber Data no. : 103
is. / Awt. : 3n 2016 3115(4580) fnt. pol. : HORTZONTAL
Linmit : FCC PART 15C PEAK 101. 2kPa
Env. / Ins, 1 22.6#C/51. 2% Engineer : Leo-Li
ENT : Aton Engine Burner
Power rating : DC 12V From Adapter Input AC120V/60Hz
Test Mode  : IEEES0Z. 11nHT40 2452MHz Tx
dnt.  Cable ANP  Emission
No. Freq. Factor Loss Reading factor Level  Lindts Margin Remark
GEz) (dB/m) (dB)  (dBuW)  (dB)  (dBuV/m) (dBuV/n) (dB
1 2452.00 28.27 8.3%  98.T9 36.38  99.07  T4.00 -25.07 Peak

Remarks: 1. Emission Level= Anterna Factor + Cable Loss + Reading
Zimp Factor

The emission lewels that are 20dB below the official

limit are not reported.

I

Date: 2016-05-24

110
20
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no. : 98
Dis. / Ant. : 3m 2016 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Pr : 101.2kPa
Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
0T

Fower rating :

: Atom Engine Burner
DC 12¥ From Adapter Input AC120%/60Hz

Test Mode : IEEEE0Z. 11nHT40  2452MHz Tk
int.  Czble 4P Emizsion
Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 4504.00 3517 11.82 30.68  36.70 38. 87 54.00 14.13  Awerage
2 4004, 00 Pe

3317 11,82 44,02 56.70 54,21 T4.00 18.78

Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading

—inp Factor

2. The emission levels that are 20dB below the official
linit are not reported.
Level (dBu\/m) Date: 2016-05-24
110
1
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10|
1000 1600. 200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 104
Dis. / Ant. @ 3m 2016 3115 (4580) dnt. pol. : VERTICAL
Limit : FCC PART 16C PEAK Pr 101. 2kPa
Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
EUT

: Atom Engine Burne:
FPower rating : D

r
C 12¥ From Adapter Input ACL20%/60Hz

Test Mode  : IEEES0Z. I1rHT40 2452MHz Tx
Ant.  Cable AP Enmission
Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
(MHz) (dB/m} (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)
1 245200 28,27 .39 9653 36.38  96.81  T4.00 -22.81 Peak
Remarks: 1.

~

Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official
linit are not reported.
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S. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment
Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent NO9030A MY51380221 | Oct.17,15 IYear
2. Attenuator Agilent 8491B MY39262165 | Apr.23,16 1 Year
3. RF Cable Marvelous | gpr 407105FLEX No.1 Oct.17,15 | 1 Year
Microwave Inc

5.2.Limit
In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional

radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.
5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak

detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)
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ANT1:

Test Mode: IEEE 802.11b
Test CH1:

B AgientSpectram Anab

2412MHz

KR MODE TRC| SCL X Y
N [1]7] 877.78 MHz -59.743 dBm
2 I N ) E—

Ref Offset 115 dB
Ref 11.00 dBm

SENSEINT] NAUTO [09:44:36 PMMay 18, 2016
Avg Type: wr 4
BNO: Fast Ly Trig: FreeRun AvglHold:>10/0
IFGain:Low #Atten: 20 dB

Mkr1 877.78 MH2]
-59.743 dBm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

FUNCTION | FUNCTION WIDTH FUNCTIONVALUE _ ~

NextPeak

Next Pk Right

= 2
8 £
2 X
& 2
2 &
i E

Mkr—CF

Mkr—RefLvl

BE Agient Spectrum Anab

RF 5 AC
Marker 1 2.412465000000 GHz

Start 2.31000 GHz Stop 2.42500 GHz
#Res BW 100 kHz Sweep 1.000 ms (1001 pts)

WKRMODE TRC, SCL

SENSE:INT]

BNO: Fast. Ly TTig: Free Run
IFGain:Low #Atten: 20 dB
NextPeak|
Ref Offset 115 dB
Ref 11.00 dBm

FUNCTION | FUNCTION WIDTH FUNCTIONVALUE

Y
f N [1[7] 4.622 dBm
A N [1]f] Hz $2751dBm| [ [ ]
[ 240000GHz| 33066dBm| [ [}
:lIl [f] 0 00 GHz -33.066 dBm Mkr—RefLv

Test CH6: 2437MHz

VKR MODE TRC| SCL
N [1]7]

Ref Offset 115 dB
Ref 11.00 dBm

Start 1.000 GHz
#Res BW 100 kHz

Mkr1 2.413 GHZ]
5.519 dBm|

Stop 10.000 GHz
#VBW 300 kHz Sweep 29.27 ms (1001 pts)

X Y
[ 2413GHe] 5.519 dBm
1

FUNCTION | FUNCTION WIDTH FUNCTIONVALUE _ ~

BN Agilent Spectrum Analyzer - Swept SA [E=REER B Agilent Spectrum Analyzer - Swept SA [T
R C SENSEINT] ALIGN AUTO R AC SENSEINT] AL ]
Marker 1 2.413000000000 GHz ) Avg Type: Log-Pwr Marker 1 874.870000000 MHz . Avg Type: Log-Pwr TRA 4
Fast (o Trig: FreeRun AvglHold:>10/0 i Fast (po Trig: FreeRun AvglHold:>10110
PNO: Fast () PNO: Fast () P NNNNN
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 20 dB DeT
NextPeak NextPeak|

Next Pk Right
|ttt ————
Next Pk L eft|
| e——
Marker Deltal
| s

Mkr—CF
| e
Mkr—RefLvl

 ———
More

10f2

VKR MODE TRC SCL X Y FUNCTION | FUNCTIONWIDTH FUNCTION VALUE _ ~

1 Al 87487 MHz| _-69.444 dBm —
o 1

Mkr—RefLvl

|

More

10f2

Mkr1 874.87 MHZ
59.444 dBm|

Next Pk Right|

= 2
8 £
2 X
& 2
2 &
i E

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts); Mkr—CF

B AgientSpectram Araleer - Swapt S

Ref Offset 115 dB

10 dBidiv Ref 11.00 dBm

SENSE:INT] ALIGN AUTO __[09:44:26 PM May 18, 2016
TRACH

R C
Marker 1 24.085000000000 GHz Avg Type: Log-Pwr

PO-Fast Gy Trig: FreeRun AvglHold:>10/0
IFGain:Low #Atten: 20 dB

Mkr1 24.085 GHz]

-47.367 dBm

Stop 25.000 GHz
Sweep 48.80 ms (1001 pts)

VKR MODE TRC| SCL
N [1]
2

X Y
[f] 24.085 GHz -47.367 dBm
= 1

FUNCTION | FUNCTION WIDTH FUNCTIONVALUE _ ~

=
5
3

NextPeak

Next Pk Right

Next Pk L eft|

Marker Deltal

Mkr—CF

Mkr—RefLvl

[ Agient Spectram Arabeer - Swept A

‘Avg Type: Log-Pwr
NO: Fast Ly TTig: Free Run Avg|Hold:>10110
IFGain:Low #Atten: 20 dB
NextPeak
Ref Offset 11.5 dB
Ref 11.00 dBm

Next Pk Right|
F———
Next Pk Left
| Eeesmttmm—
Marker Delta
Y———

Start 1.000 GHz Stop 10.000 GHz,
#Res BW 100 kHz Sweep 29.27 ms (1001 pts); Mkr—CF

W WODE TR 501 X v FONCTON | FUNCTIONWIOTH]___FONCTIONVALDE -
U N[ 1]f]  2440GHz|  5215dBm| Resm——

I

Mkr—RefLvl

|
More|
10f2

SENSE:INT] AL ) [09:46:14 PMMay 18,2016

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16194
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RF 5 AC
Marker 1 23.995000000000 GHz

IFGain:Low

Ref Offset 115 dB
Ref 11.00 dBm

PNO: Fast Cp)

SENSE:INT]

) Trig: Free Run

#Atten: 20 dB

Mkr1 23.995 GHz]
-47.558 dBm

Stop 25.000 GHz
Sweep 48.80 ms (1001 pts)

X

2 I

Y
f N [1[f]  23.005GHe| -47.558 dBm
1

FUNCTION | FUNCTION WIDTH FUNCTION VALUE_

NextPeak

Mkr—RefLvl

SENSE:INT]

ALT [09:48:06 PMMay 18,2016
4

RF 5 AC
Marker 1 24.670000000000 GHz § Avg Type: Log-Pwr
PRO: Tast Gpo Trig: FreeRun AvglHold:>10110

IFGain:Low __#Atten: 20 dB

Ref Offset 11.5 dB
Ref 11.00 dBm

Start 10.000 GHz
H#Res BW 100 kHz

SCL X FUNCTION

Y
f N [1[f] 24670 GHz -47.255 dBm
1

Mkr1 24.670 GHz]
-47.255 dBm|

Stop 25.000 GHz
Sweep 48.80 ms (1001 pts);

FUNCTION WIDTH FUNCTION VALUE_ ~

NextPeak|

Mkr—RefLvl

Test CHI1: 2462MHz

BE Agientspectram At

RE 00 _AC
Marker 1 895.240000000 MHz
PNO:

Ref Offset 115 dB

: Fast Cp)
IFGain:Low

SENSE:INT]

o Trig: Free Run

#Atten: 20 dB

#VBW 300 kHz

ALTGNAUTO ] 2016
Avg Type: Log-Pwr 4

AvglHold:>100/100
oer AR

Mkr1 895.24 MHz
58.56

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

WKR|_MODE TRC, SCL

X Y
[1]f] 895.24 MHz -58.563 dBm
1

FUNCTION | FUNCTION WIDTH FUNCTION VALUE_

= 2
8 £
2 X
& 2
2 &
i E

NextPeak

Next Pk Right

Mkr—CF

Mkr—RefLvl

B Agient spectram Arat

SENSE:INT]

vg

AL

Type

A Log-Pwr 2
Trig: Free Run Avg|Hold:>100/100
#Atten: 20 dB oe LN

Ref Offset 11.5 dB
Ref 11.00:Bm

#VBW 300 kHz

WKRMODE TRC, SCL X Y FUNCTION

[f] 146 GHz 4.633 dBm

53451dBm| [ |
Hz 57273dBm| [
R I

Mkr1 2.461 46 GHZ]
4.633 dBm|

Stop 2.51000 GHz|
Sweep 1.000 ms (1001 pts);

FUNCTION WIDTH FUNCTION VALUE_ ~

NextPeak|

Next Pk Right|

= 2
8 £
2 X
& 2
2 &
i E

Mkr—CF|

Mkr—RefLvl

Test Mode: IEEE 802.11g
Test CHI: 2412MHz

st
IFGain:Low

Ref Offset 115 dB
Ref 11.00 dBm

SENSE:INT]

oo Trig: FreeRun
#Atten: 20 dB

NAUTO [09:47:44 PHivay 18, 2016
K 4

Avg Type: wr
AvglHold:>10/0

Mkr1 2.458 GHz]
5.151 dBm|

Stop 10.000 GHz
Sweep 29.27 ms (1001 pts)

WKR|_MODE TRC, SCL

FUNCTION | FUNCTION WIDTH FUNCTION VALUE_

=
S
o

NextPeak

Next Pk Right

Next Pk Left|

Marker Deltal

Mkr—CF

Mkr—RefLvl

B Agient spectram Anah

SENSE:INT]

RE 5 AC
Marker 1 842.860000000 MHz

PNO: Fast L, 1rig: FreeRun
IFGain:Low #Atten: 20 dB

NextPeak

Ref Offset 115 dB Mkr1 842.86 MHZ

Ref 11.00 d -58.026 dBm),
Next Pk Right
| ||
Next Pk Left
| E———
Marker Delta|
| essaan

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts); Mkr—CF

Wi MODE TRC) SCL X Y FUNCTION | FUNCTIONVIDTH | FUNCTION VALUE =
U N T1(f|  8a28sMHz|  -568.026dBm| —

2 I N ) E—

Mkr—RefLvl

.
More|
1 10f2

1 ) A B -
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RF 5 AC SENSE:INT| ALIGN AUTO RF 5 AC SENSE:INT| ALK | 08:59:58 PMMay 18, 2016
Marker 1 2.413000000000 GHz vg Type: Log-Pwr T 3 Avg Type: Log-Pwr 4
PNO: Fast L, 1rig: FreeRun AvglHold:>10/10 PNO: Fast (p0 17ig: FreeRun Avg[Hold:>10110
IFGainilow | #Atten: 20 dB \FGain:Low ©__#Atten: 20 dB

NextPeak

Mkr1 2.413 GHz of Offset 116 dB Mkr1 892.33 MHZ NextBeak

Ref Offset 115 dB

R
10 deiciy_Ref 11.00 dBm 2.460 dBm 10 geidiv_Ref 11.00 dBm -57.432 dBm

Stop 10.000 GHz .| Stop 1.0000 GHz
#VBW 300 kHz Sweep 29.27 ms (1001 pts) # Sweep 3.200 ms (1001 pts);

X v FONCTON | FUNCTON VDT FONCTONVALUE - X v FRCTON | FUNCTONVIoTR | FONCTONVALUE -
N T 2413 Gha| 2.460 dBm e — N 10f]  89233MMz| -57432dBm Resm——
2 [ ) S E I
) B
] IMRESRENEH Mkr RefLvi
S S A -
) B S M 7757575 | |
) E S B
e More More.
10f2 10f2

B Agient spectram Arat

SENSEINT] A > %
Avg Type: Log-Pwr TRA 3

Trig: Free Run AvglHold:>10110

#Atten: 20 dB P

Mkr1 2.440 GHZ]
2.445 dBm

SENSE:INT]

AvgType:Log-Pwr  TRA -
et o Trig: Free Run AvglHold:>10110 v
PNO: Fast
[FGainiLow *_#Atten: 20 dB oe- LAY
Mkr1 24.685 GHZ|
46.73.

NextPeak|

NextPeak

Ref Offset 11.5 dB
Ref 11.00 dBm

Next Pk Right Next Pk Right|

= 2
8 £
2 X
& 2
2 &
i E

Stop 25.000 GHz, Start 1.000 GHz Stop 10.000 GHz,
#VBW 300 kHz Sweep 48.80 ms (1001 pts) Mkr—CF #Res BW 100 kHz Sweep 29.27 ms (1001 pts); Mkr—CF
i MODE TR SCL X v FONCTION | FUNCTION WoTH__ FONCTONVALE - i WODE TR SCL X v FONCTION | FUNCTION WTH __FONCTONVALE -
A1t  24685GHz|  46.733dBm| e — 1 T N YT N7 YT I S — |
| 2 I I
MKr—RefLvl
L
More|
1 1 10f2
1 |8 1 e I S I S

BN Agilent Spectrum Analyzer - Swept SA (B Agilent Spectrum Analyzer - Swept SA =<
n; c sevsE ] ALTGN AUTO & i sevsE ] A >
Marker 1 2.416145000000 GHz ) Avg Type: Log-Pwr Marker 1 24.535000000000 GHz ) Avg Type: Log-Pwr
0: Fast Cp Trig: FreeRun Avg|Hold:>10/10 P o Trig: Free Run Avg|Hold:>10110
IFGain:Low #Atten: 20 dB #Atten: 20 dB
NextPeak
Ref Offset 11.5 dB Ref Offset 11.5 dB
Ref 11.00 dBm Ref 11.00 dBm
Next Pk Right| Next Pk Right|
e ——— e ————
Next Pk Left| Next Pk Left
 em—— e ——
Marker Delta Marker Delta
 ———— e ————-
Stop 2.42500 GHz| Start 10.000 GHz Stop 25.000 GHz,
#VBW 300 kHz Sweep 1.000 ms (1001 pts) MKr—CF #Res BW 100 kHz Sweep 48.80 ms (1001 pts) MKr—CF
i MODE TR SCL X v FONCTION | FUNCTION WoTH__ FONCTONVALE - i WODE TR SCL X v FONCTION | FUNCTION WTH __FONCTONVALE -
| 241615GHz|  2.019dBm| e — U NT1/f] 24535GHz|  47.642dBm) —
[ 539000GHz| _ 36850dBm| | | | I
N
i Rl S E—— | ""—ReTLV MKESREILY
T — —
]
More More|
1 10f2 1 10f2
11 e S I S S - e 11 [
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Test CH11: 2462MHz

B8 Agilent Spectrum Anslyzer - Swept SA

RF 5 AC
Marker 1 891.360000000 MHz

Ref Offset 115 dB
1L%gBIdiv Ref 11.00 dBm

PNO: Fast ()
IFGain:Low

SENSE:INT]

) Trig: Free Run
#Atten: 20 dB

Mkr1 891.36 MH2]

X

Y
N [1]7] 891.36 MHz -58.381 dBm
1

FUNCTION | FUNCTION WIDTH

-58.381 dBm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

FUNCTION VALUE_

NextPeak

Next Pk Right

Next Pk L eft|

=
2
5
=
o
&
o
o
i

Mkr—CF

Mkr—RefLvl

SENSE:INT| ALT( | 08:57:39 PMMay 18, 2016
Avg Type: Log-Pwr 4
PNO: Fast G, Trig: FreeRun Avg|Hold:>10110
IFGain:Low #Atten: 20 dB

NextPeak

Ref Offset 116 4B Mkr1 2.466 08 GHZ

Ref 11.00 dBm 2.439 dBm|
Next Pk Right|
F———
Next Pk Left
| Eeesmttmm—
Marker Delta
Y———

Start 2.45000 GHz Stop 2.51000 GHz|
#Res BW 100 kHz Sweep 1.000 ms (1001 pts); Mkr—CF

W WODE TR 501 X ¥ FONCTON | FUNCTIONWIOTH]___FONCTIONVALDE -
U N [ 1]f|  246608GHz|  2439dBm| Resm——

PY N 1]  248350GHz| vétidBm| [ [ |

; i ] — M RETEM
|
More|
1 10f2

11 ) B I

Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

B Agilent Spectrum Analyzer - Swept SA
gilent Sp Iyee o
RE C

Marker 1 2.46700000000 GHz
PNO: Fast

Ref Offset 115 dB
Ref 11.00 dBm
1

Gy
IFGain:Low

SENSE:INT]

a0 Trig: Free Run

#Atten: 20 dB

ALIGN AUTO
Avg Type: Log-Pwr
AvglHold:>10/0

[08:54:34 PHiay 18, 2016
K 4

Stop 10.000 GHz

Sweep 29.27 ms (1001 pts)

WKR|_MODE TRC, SCL X

Y
(N [1[f] 2.467 GHz 2.768 dBm
2 I 1

FUNCTION | FUNCTION WIDTH

FUNCTION VALUE_

NextPeak

=
E
I

[2]
]

Mkr—RefLvl

B Agilent Spectrum Analyzer - Swept SA
gilent Sp Iyee o
RE A

1L%gBIdiv Ref 11.00 dBm -59.114 dBm|

Marker 1 839.950000000 MHz Avg Type: Log-Pwr
P

VKR MODE TRC| SCL S
N |
I

SENSE:INT] AL ) [09:57:04 PM May 18,2016

NO: Fast Cp) Trig: FreeRun AvglHold:>10110
w

IFG: #Atten: 20 dB

NextPeak|

Ref Offset 115 dB Mkr1 839.95 MHZ]

Next Pk Right|

=
o
=
]
=
s
o
=2

Marker Delta|

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts); Mkr—CF

FUNCTION | FUNCTION WIDTH FUNCTION VALUE_ ~

v
[11f] 839.95 MHz -59.114 dBm
rr—

Mkr—RefLvl

IFGain:Low

Ref Offset 115 dB
Ref 11.00 dBm

SENSE:INT]

o Trig: Free Run
#Atten: 20 dB

N AUTO

Avg Type: wr
AvglHold:>10/0

Mkr1 23.980 GHz]

[08:55:57 PHiay 18, 2016
K 4

-46.984 dBm

Stop 25.000 GHz

Sweep 48.80 ms (1001 pts)

WKR|_MODE TRC, SCL

X Y
[1]f] 23.980 GHz -46.984 dBm
1

FUNCTION | FUNCTION WIDTH

FUNCTION VALUE_

=z
El =
() T 2
o el - ‘
o e =
g S S

=
S
o

NextPeak

Mkr—CF

Mkr—RefLvl

B Agient spectram Anah

N |
2 I

VKR MODE TRC SCL X Y FUNCTION | _FUNCTION WIDTH FUNCTIONVALUE -

[1[f]  2404GHe] 1.279 dBm imimmmian
|

Mkr—RefLvl

| Em—

More

10f2

SENSE:INT] 109:56:36 PMMay 18,2016
4

Avg Type
BNO: Fast. Ly TTig: Free Run AvglHold:>10110
IFGain:Low #Atten: 20 dB
NextPeak|

Ref Offset 11.5 dB
Ref 11.00 dBm

Next Pk Right|

= 2
8 £
2 X
& 2
2 &
i E

Stop 10.000 GHz
Sweep 29.27 ms (1001 pts); Mkr—CF
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RE 5 AC SENSE:INT]
Marker 1 24.640000000000 GHz
PNO: Fast Cp)
IFGain:Low

) Trig: Free Run
#Atten: 20 dB
Mkr1 24.640 GHz]

Ref Offset 115 dB -46.816 dBm|

Ref 11.00 dBm

Start 10.000 GHz
#Res BW 100 kHz

Stop 25.000 GHz
Sweep 48.80 ms (1001 pts)

FUNCTION WIDTH

SCL X

Y
N [1]7] 24.640 GHz -46.816 dBm
1

FUNCTION FUNCTION VALUE_

NextPeak

Mkr—RefLvl

1

X Y FUNCTION | FUNCTIONWIDTH FUNCTION VALUE _ ~

| N [1[f[ 2440 GHe| 1.569 dBm imimmmian
|

Mkr—RefLvl

| s

More

10f2

SENSE:INT| ALK
Avg Type: Log-Pwr
AvglHold:>10110

[09:54:43 PMMay 18,2016
4

G Trig: Free Run
#Atten: 20 dB

PNO: Fast (3
IFGain:Low
NextPeak|
Ref Offset 115 dB
Ref 11.00 dBm

Stop 10.000 GHz
Sweep 29.27 ms (1001 pts);

SENSE:INT]

R C ALIGN AU
Marker 1 2.409130000000 GHz Avg Type: Log-Pwr
e AvglHold:>10/0

: ==
IFGain:Low

TRAC
v
oer LAY

Mkr1 2.409 13 GHz
1.193 dBm|

St G Trig: Free Run
#Atten: 20 dB

Stop 2.42500 GHz|
Sweep 1.000 ms (1001 pts)

FUNCTION WIDTH

#VBW 300 kHz

VKR MODE TRC| SCL X Y FUNCTION FUNCTION VALUE =
[ 240013GHe] 1.193 dBm
2.390 00 GHz -37.262 dBm

2.40000 GHz -29.103 dBm

= 2
8 £
2 X
& 2
2 &
i E

NextPeak

Next Pk Right

Mkr—CF

Mkr—RefLvl

B Agient spectram Arat

WKRMODE TRC, SCL

N |
2 I

SENSE:INT]

Avg Type:Log-Pwr  TRA e
G, Trig: FreeRun Avg|Hold:>10/10
#Atten: 20 dB oe LN
Mkr1 24.700 GHZ|
47.64.

NextPeak|

Next Pk Right|

= 2
8 £
2 X
& 2
2 &
i E

Stop 25.000 GHz,
#VBW 300 kHz Sweep 48.80 ms (1001 pts); Mkr—CF
X v FONCTON | FUNCTIONWIOTH___FONCTIONVALE -
41t 24700GHz|  -47.644dBm| Resm——
-
Mkr—RefLvl

Test CH6: 2437MHz

BN Agilent Spectrum Analyzer - Swept SA B Agilent Spectrum Analyzer - Swept SA [T
3 c SENSEINT] ALIGN AUTO 3 ac SENSEINT] ALIGN AUTO
Marker 1 807.940000000 MHz ) Avg Type: Log-Pwr Marker 1 906.880000000 MHz ) Avg Type: Log-Pwr
i Fast Lyo Trig: FreeRun AvglHold:>10/10 o Co0 Trig: FreeRun Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB #Atten: 20 dB
NextPeak| NextPeak
Ref Offset 11.5 dB Mkr1 807.94 MHz Ref Offset 115 dB Mkr1 906.88 MHZj
Ref 11.00 dBm -59.003 dBm| Ref 11.00 dBm 42
Next Pk Right Next Pk Right|
| | s
Next Pk Left| Next Pk Left
| ———— | E———
Marker Delta Marker Delta|
|E—— | essaan
Stop 1.0000 GHz Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts) Mkr—CF Sweep 3.200 ms (1001 pts) Mkr—CF
W WODE TRC) SCU X v FUNCTION | FUNCTION WIDTH _ FURCTION VALUE = W WODE, TRC) SCU X 5 FUNCTION | FUNCTION WiDTH | FURCTION VALE =
N1 (7] 80794MMz| -59.003dBm| . If1 o0688MHz|  59.428dBm| | —
2 1 1
Mkr—RefLvl Mkr—RefLvl
More More|
10f2 1 10f2
1 I S E I B - _ 1 ) A B - _
= Sraros 4' = Sraros 4'
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Test Mode: IEEE 802.11n HT40
Test CH3: 2422MHz

B Agilent Spectrum Analyzer - Swept SA
gilent Sp Iyee o
RE C

SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr

Marker 1 2.45800000000 GHz

B Agilent Spectrum Analyzer - Swept SA
gilent Sp Iyee o
RE A

SENSE:INT] AL

Marker 1 31.940000000 MHz Avg Type: Log-Pwr
PNO:

*Fast po 170 FreeRun Avg|Hold:>100/100 :Fast Gy Trig: FreeRun AvglHold:>10110
\FGain:Low __#Atten: 20 dB \FGain:Low ©__#Atten: 20 dB
NextPeak NextPeak|
Ref Offset 115 dB Mkr1 2.458 GHz Ref Offset 115 dB
Ref 11.00 dBm Ref 11.00 dBm
1

Next Pk Right Next Pk Right|

|ttt ———— | s

Next Pk L eft| Next Pk Left

| e—— | s —

Marker Deltal Marker Delta|

| s |

Stop 10.000 GHz Stop 1.0000 GHz
Sweep 29.27 ms (1001 pts) Mkr—CF Sweep 3.200 ms (1001 pts); Mkr—CF
VKR, MODE TRC SCL X Y FUNCTION | FUNCTIONWIDTH | ___FUNCTION VALUE = VKR MODE TRC SCL FUNCTION | FUNCTIONWIDTH| ___FUNCTION VALUE _~
[f]  2458GHz| 2579 dBm| | e | EE——
1

Mkr—RefLvl Mkr—RefLvl

 —— | ———

More More

1 10f2 1 10f2
1 I S E I B - _ 1 - _
use STATUS| | use STATUS |

B Agilent Spectrum Analyzer - Swept SA
gilent Sp Iyee o
RE C

SENSEINT] ALIGN AUTO [09:52:30 PM May 18, 2016
Avg Type: Log-Pwr T 4

Marker 1 24.61000000000 GHz
AvglHold:>10/0

PNO: Fast (
IFGain:Low

o Trig: Free Run
#Atten: 20 dB
Mkr1 24.610 GHz]

Ref Offset 115 dB -46.718 dBm|

10 dB/div__Ref 11.00 dBm
Log

Stop 25.000 GHz
Sweep 48.80 ms (1001 pts)

WKR|_MODE TRC, SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE_

NextPeak

=
E
I

[2]
]

Mkr—RefLvl

B Agilent Spectrum Analyzer - Swept SA
gilent Sp Iyee o
RE A

SENSEINT] AL
Avg Type: Log-Pwr
AvglHold:>10110

109:59:33 PMMay 18,2016

Fast (p)
w

Marker 1 2.42200000000 GHz §
o Trig: Free Run
F

#Atten: 20 dB
NextPeak|

Mkr1 2.422 GHz]

Ref Offset 11.5 dB -1.783 dBm

Ref 11.00 dBm

Next Pk Right|

=
o

=
]
=
s
o

=2

Marker Delta|

Stop 10.000 GHz

Sweep 29.27 ms (1001 pts); Mkr—CF

WKRMODE TRC, SCL X FUNCTION | FUNCTION WIDTH FUNCTION VALUE_ ~

Y
W N [1[f[ 2422 GHe| 783 dBm
|

Mkr—RefLvl

SENSEINT] NAUTO 095351 PHiay 18, 2016
K 4

Avg Type: wr
oo Trig: FreeRun AvglHold:>10/0
IFGain:Low #Atten: 20 dB

Ref Offset 115 dB
Ref 11.00 dBm

Stop 2.51000 GHz,
Sweep 1.000 ms (1001 pts)

VKR, MODE TRC FUNCTION | FUNCTION WIDTH FUNCTION VALUE_

f N [1[f] 245012 GHe| 1.773 dBm r 1
2 RN 248350 GHz 36537dBm| | |
3 IMEENEA 2.500 00 GHz 51416dBm| | |
4 - 0

SCL X Y

=z
El =
() T 2
o el - ‘
o e =
g S S

NextPeak

Mkr—CF

Mkr—RefLvl

=
S
o

B Agient spectram Anah

SENSE:INT] [10:00:13 PMMay 18,2016
4

RE 5 AC
Marker 1 24.625000000000 GHz
PNO: Fast ()
IFGain:Low

Avg Type
Trig: Free Run AvglHold:>10110
#Atten: 20 dB

NextPeak|

Mkr1 24.625 GHz]

Ref Offset 11.5 dB -47.250 dBm)|

Ref 11.00 d

Next Pk Right|

= 2
8 £
2 X
& 2
2 &
i E

Stop 25.000 GHz

Sweep 48.80 ms (1001 pts); Mkr—CF
VKR MODE TRC SCL X Y FUNCTION | _FUNCTION WIDTH FUNCTIONVALUE -
Sy N [1[f[  24625GHz|  -47250dBm imimmmian
2 I 1
Mkr—RefLvl
| m——
More
1 10f2
1 S A S B |
use STATUS |
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SENSE:INT]

RFE 5 AC
Marker 1 2.425500000000 GHz
PNO: Fast

a8 Trig: Free Run
=
IFGain:Low

#Atten: 20 dB
Mkr1 2.425 50 GHz

Ref Offset 115 dB -1.512 dBm)

Ref 11.00 dBm

Stop 2.45000 GHz|
Sweep 1.000 ms (1001 pts)

Start 2.31000 GHz
#Res BW 100 kHz

FUNCTION WIDTH

FUNCTION VALUE_

NextPeak

|
mnn_zmm-nmm—
2 | N [1[f] 2 390 00 GHz 34359dBm| [ 1}
[ 27877dBm| |}
:III 00 GHz 27.877 Mkr—RefLvI
5 E
|
More
1 10f2

SENSE:INT| ALK
Avg Type: Log-Pwr
AvglHold:>10110

[10:01:43 PMMay 18,2016
4

RF 5 AC
Marker 1 23.995000000000 GHz
PNO: Fast ()
IFGain:Low

Trig: Free Run
#Atten: 20 dB
Mkr1 23.995 GHzZ Nextpeak

Ref Offset 11.5 dB -47.614 dBm|

Ref 11.00 dBm

Stop 25.000 GHz
Sweep 48.80 ms (1001 pts);

Start 10.000 GHz
H#Res BW 100 kHz

FUNCTION VALUE_ ~

VKR MODE TRC SCL FUNCTION | FUNCTIONWIDTH

IIIIII]_EEEHEE 47 ¢ 614 dBm imimmmian
|

Mkr—RefLvl

|

More

10f2

Test CH6: 2437MHZ

Test CH9: 2452MHz

B8 Agilent Spectrum Anslyz:

R o SENSEINT] A
Marker 1 30. 000000000 MHz Avg Type: Log-Pwr
AvglHold:>10/0

IFGain:Low

PNO: Fast Ly TTig: Free Run
#Atten: 20 dB

Ref Offset 115 dB

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

WKR|_MODE TRC, SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE_

nn_mmm -56. 631 P17 I N R
1

NextPeak

Next Pk Right

B Agient spectram Arat

SENSE:INT]

& AC
Marker 1 30.970000000 MHz Avg Type: L
PNO:
IFGail

TRAC 4
e LAY

Mkr1 30.97 MHZ
-57.145 dBm|

g-Pwr

G0 Trig: Free Run AvglHold:>10110
#Atten: 20 dB

NextPeak|

Ref Offset 11.5 dB
f 11.00 dBm

Next Pk Right|

= 2
8 £
2 X
& 2
2 &
i E

Stop 1.0000 GHz

#VBW 300 kHz Sweep 3.200 ms (1001 pts); Mkr—CF
e e FONCTON | FUNCTIONWIOTH___FONCTIONVALE -
T L oT Mzl 257 145 abm Resm——
1
Mkr—RefLvl
|
More|
1 10f2
1 S B I

@ Ag\\entipenvumAna\yzev Snept A @ Ag\\entipenvumAna\yzev SWEpm ==
SENSEINT] ALIGN AUTO SENSEINT] A
Marker 1 2.. 440000000000 GHz ) Avg Type: Log-Pwr Marker 1 2.. 458000000000 GHz ) Avg Type: Log-f Pwr
2ot Gpo Trig: FreeRun AvglHold:>10/0 o B Trig: Free Run AvgHold:> 1010
Poonion > #Atten: 20 dB #Atten: 20 dB
NextPeak NextPeak|
Ref Offset 115 dB Mkr1 2.440 GHz] Ref Offset 116 dB
1L%dBIdiv Ref 11.00 dBm 1L%dBIdiv Ref 11.00 dBm
Next Pk Right Next Pk Right|
|ttt ———— | s
Next Pk L eft| Next Pk Left
| e—— | s —
Marker Deltal Marker Delta|
| s |
Stop 10.000 GHz Stop 10.000 GHz
Sweep 29.27 ms (1001 pts) MKr—CF| Sweep 29.27 ms (1001 pts) Mkr—CF
VKR, MODE TRC SCL X Y FUNCTION | FUNCTIONWIDTH | ___FUNCTION VALUE = VKR MODE TRC SCL FUNCTION | FUNCTIONWIDTH FUNCTIONVALUE -
SN N [1[f]  2440GHz|  -1.300dBm| |- |
2 |
Mkr—RefLvl Mkr—RefLvl
More More
1 10f2 10f2
1 [ [ & —| 1 - (|
use STATUS| | use STATUS |
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[ Agient Spectram Arabeer - Swept A

ALIGN AUTO
Avg Type: Log-Pwr Avg Type: Log-Pwr
PNO: Fast L, 1rig: FreeRun AvglHold:>10/10 PNO: Fast L, 17ig: FreeRun Avg[Hold:>10110
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 20 dB
NextPeak| NextPeak
Ref Offset 115 dB Mkr1 23.995 GHzj Ref Offset 116 dB Mkr1 2.455 515 GHzj
Ref 11.00 dBm -47.614 dBm| Ref 11.00 dBm -1.540 dBm
Next Pk Right| Next Pk Right
ol e oot | ol it st |
Next Pk Left| Next Pk Left
N EEE— EE—
Marker Delta Marker Delta|
| s | s
Stop 25.000 GHz Start 2.42500 GHz Stop 2.51000 GHz
Sweep 48.80 ms (1001 pts) Mkr—CF #Res BW 100 kHz Sweep 1.000 ms (1001 pts); Mkr—CF
X Y FURCTION | FUNCTIONVIDTH] ___FUNCTION VALUE - Wi MODE TRC) SCL X Y FUNCTION | FUNCTIONVIDTH | FUNCTION VALUE =
N [1]f] 23995GHz  47.614dBm| . N 1]  5455515GHz|  -1.540dBm| —_—
1 A N [1]f] 2483600GHz| 34745dBm| | [}
|
Mkr—RefLvI i“ [f] 2.600 000 GHz 41761dBm| [ ] Mkr—RefLv
== i
More More,
10f2 1 10f2
— 1 ) A B - —
| = Srs, |
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ANT?2:

Test Mode: IEEE 802.11b
Test CH1: 2412MHz

[ Agilent Spectrum Analyzer - Swept S&

X1 RF
Marker 1 925.310000000 MHz
PN (

) Trig: Free Run
#Atten: 20 dB

SENSEINT] ALIGN AUTO
Avg Type: Log-Pwr
AvglHold:>10/0

Ref Offset 11.5 dB
Ref Bm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts);

FUNCTION | FUNCTION WIDTH FUNCTION VALUE

NextPeak}

Next Pk Right

Next Pk Lef

Marker Deltay

Mkr—CFj

Mkr—RefLvi

More]
10f2)

[38 Agitent spectrum Analyzer - Swept sa

X1 RFE
Marker 1 2.412465000000 GH!
PN;

SENSEINT] ALIGN AUTO
Avg Type: Log-Pwr

¢ o Trig: FreeRun AvglHold:>10110
v
#Atten: 20 dB
NextPeak}
Ref Offset 115 dB.
1L%dBIdiv Ref 11.00 dBm
Next Pk Right
| Eeasisdssasstanasisissi |
Next Pk Lef
| - |
Marker Deltay
| eastsasinasstasi |
Stop 2.42500 GHz|
Sweep 1.000 ms (1001 pts) Mkr—CH
X Y FUNCTION | FUNCTIONWIDTH FUNCTION VALUE
| Eseaaenssaenn |
[ 230000GHz| 51849dBm| [ [ |
| 240000GHz| 34968dBm| [ [ |
) BN Mkr—RefLvl
| Eeasisdssasstanasisissi |
More]
10f2)

Test CH6: 2437MHz

[n e Ana\yzev Swept SA

Marker 12. 413000000000 GHz
PN

SENSEINT] ALIGN AUTO
Avg Type: Log-Pwr
AvglHold:>10/0

08:33:20 PMMay 18,2016
TRACH 4

Trig: Free Run
#Atten: 20 dB

Ref Offset 11.5 dB
Ref 11.00 dBm
1

Stop 10.000 GHz
Sweep 29.27 ms (1001 pts);

FUNCTION | FUNCTION WIDTH FUNCTION VALUE

- EHE _ZIIEE 4927 dBm
|

NextPeak}

Next Pk Right

Next Pk Lef

Marker Deltay

Mkr—CFj

Mkr—RefLvi

More]
10f2)

[ Agitent spectrum Analyzer - Swept sa

[ AC SENSEINT] ALIGN AUTO
Avg Type: Log-Pwr

08:31:40 PMMay 18,2016
TRACE] 4

Trig: Free Run AvglHold:>10110
#Atten: 20 dB
NextPeak}
Ref Offset 115 dB.
Ref 11.00 dl
Next Pk Right
| Eeasisdssasstanasisissi |
Next Pk Lef
| - |
Marker Deltay
| eastsasinasstasi |
Mkr—CF]
KR, MODE TRC| SCL X Y FUNCTION | FUNCTIONWIDTH FUNCTION VALUE
[ f] 783.69 MHz -58.687 dBm | e |
@ o = ]
Mkr—RefLvi
| Eeasisdssasstanasisissi |
More]
| | | | ___________ }d ey

SENSEINT] ALIGN AUTO
Avg Type: Log-Pwr
AvglHold:>10/0

Marker 1 24 670000000000 GH

5o Trig: FreeRun
#Atten: 20 dB

Stop 25.000 GHz
Sweep 48.80 ms (1001 pts);

Y FUNCTION

24 670 GHz
1

FUNCTION WIDTH FUNCTION VALUE

NextPeak}

Next Pk Right

Next Pk Lef

Marker Deltay

Mkr—CFj

Mkr—RefLvi

More]
10f2)

X1 RFE
Marker 1 2.440000000000 GH:
PN; t

SENSEINT] ALIGN AUTO
Avg Type: Log-Pwr
AvglHold:>10110

Trig: Free Run

#Atten: 20 dB

NextPeak}

Ref Offset 115 dB.

Ref 11.00 dBm
1

Next Pk Right

Next Pk Lef

Marker Deltay

Stop 10.000 GHz

Sweep 29.27 ms (1001 pts)| Mkr—CF]

VKR MODE TRC| SCL| X FUNCTION

FUNCTION WIDTH FUNCTION VALUE

[f] 2440 GHg] 5255 dBm
|

Mkr—RefLvi

More]
10f2)
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